
MASTER PARTS LIST



JCP.101  Master Parts List Center Post Design
JCP101-23SQ  |  JCP101-28H
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-xx	    Specify frame finish
-xxxx  Specify fabric number 
* No finish required for this item

Ref. Part Description JCP101-23SQ JCP101-28H

1 Knob P-JCP101-STEMKNOB-xx P-JCP101-STEMKNOB-xx
2 Pole -- --
3 Lower Hub Assembly P-JCP101-LOWERHUB2-xx P-JCP101-LOWERHUB-xx
4 Rib Pin P-JCP-RIBPIN-xx* P-JCP-RIBPIN-xx*
5 Upper Hub Assembly P-JCP101-TOPHUB2-xx P-JCP101-TOPHUB-xx
6 Finial P-JCP-FINIAL1-xx P-JCP-FINIAL1-xx
7 Long Rib Assembly P-JCP10123S-RIB-xx P-JCP10128-RIB-xx
8    Canopy Fastener P-JCPCANOPYBTN P-JCPCANOPYBTN
9    Rib End P-JCP101-RIBEND-xx P-JCP101-RIBEND-xx 

10 Canopy (not shown) CJ1-23SQ/xxxx CJ1-28H/xxxx
11 Canopy Strap (not shown) P-JCP101-STRAP P-JCP101-STRAP
12 Protective Cover (not shown) JA-CP902 JA-CP902
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-xx	    Specify frame finish
-xxxx  Specify fabric number 
* No finish required for this item

Ref. Part Description JCP201-45

1 Internal Stem P-JCP301-STEM2-xx
2    Hardware Assembly P-JCB201/301-BOLT-xx *
3 Internal Stem Cover P-JCP301-STEM-xx
4 Bolt P-JCP201-BOLT-xx *
5 Crank Handle P-JCP201-CRANKHANDLE-xx
6 Pole --
7 Lower Hub Assembly P-JCP201-LHB-xx
8 Rib Pin P-JCP-RIBPIN2-xx *
9 Upper Hub Assembly P-JCP201-UHB-xx

10 Finial P-JCP-FINIAL2-xx
11 Rib Assembly P-JCP201RIB-xx
12    Rib End P-JCP201/401-RIBEND-xx *
13    Canopy Fastener P-JCPCANOPYBTN
14 Canopy (not shown) CJ2-45/xxxx
15 Canopy Strap (not shown) P-JCP201-STRAP
16 Protective Cover (not shown) JA-CD9004



JCP.301  Master Parts List Side Post Design
JCP301-30SQ  |  JCP301-35
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-xx	    Specify frame finish
-xxxx  Specify fabric number 
* No finish required for this item

Ref. Part Description JCP301-30SQ JCP301-35

1 Internal Stem P-JCP301-STEM2-xx P-JCP301-STEM2-xx
2    Hardware Assembly P-JCB201/301-BOLT-xx * P-JCB201/301-BOLT-xx *
3 Internal Stem Spacer (74* 61* 3.8mm) P-JCP301-STEMSPACER-xx P-JCP301-STEMSPACER-xx
4 Internal Stem Cover P-JCP301-STEM-xx P-JCP301-STEM-xx
5 Turning Knob P-JCP301-STEMKNOB2-xx P-JCP301-STEMKNOB2-xx
6 Mast -- --
7 Mast Cap P-JCP301-MASTCAP-xx P-JCP301-MASTCAP-xx
8 Slider Car P-JCP301-MAINGRIP-xx P-JCP301-MAINGRIP-xx
9    Release Knob P-JCP301-KNOB-xx P-JCP301-KNOB-xx

10 Crank Mechanism P-JCP301-CRANK-xx P-JCP301-CRANK-xx
11 Crank Handle P-JCP301-CRANKHANDLE-xx P-JCP301-CRANKHANDLE-xx
12 Main Support Beam Assembly P-JCP301-BEAM-xx P-JCP301-BEAM-xx
13 Main Arm Assembly P-JCP30130S-MAINARM2-xx P-JCP30135-MAINARM2-xx
14    Main Arm Brackets (w/bolts, nuts) P-JCP301-MAB-xx P-JCP301-MAB-xx
15    Main Arm Short Rib P-JCP301-MASR-xx --
16 Finial P-JCP-FINIAL1-xx P-JCP-FINIAL1-xx
17 Upper Hub Assembly P-JCP301-UHB-xx P-JCP301-UHB-xx
18 Rib Pin P-JCP-RIBPIN-xx * P-JCP-RIBPIN-xx *
19 Lower Hub Assembly P-JCP301-LHB-xx P-JCP301-LHB-xx
20 Long Rib Assembly P-JCP30130S-RIBL-xx P-JCP30135-RIB-xx
22    Rib Arm Brackets (w/bolts, nuts) P-JCP301-RAB-xx P-JCP301-RAB-xx
23    Rib End P-JCP301-RIBEND-xx P-JCP301-RIBEND-xx
24    Canopy Fastener P-JCPCANOPYBTN P-JCPCANOPYBTN
21 Short Rib Assembly P-JCP30130S-RIBS-xx --
22    Rib Arm Brackets (w/bolts, nuts) P-JCP301-RAB-xx --
23    Rib End P-JCP301-RIBEND-xx --
24    Canopy Fastener P-JCPCANOPYBTN --
25 Canopy (not shown) CJ3-30SQ/xxxx CJ3-35/xxxx
26 Canopy Strap (not shown) P-JCP301-STRAP P-JCP301-STRAP
27 Protective Cover (not shown) JA-CD35D JA-CD35D



JCP.401  Master Parts List Side Post Design
JCP401-343RT  |  JCP401-40
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-xx	    Specify frame finish
-xxxx  Specify fabric number 
* No finish required for this item

Ref. Part Description JCP401-343RT JCP401-40

1 Internal Stem P-JCP401-STEM2-xx P-JCP401-STEM2-xx
2    Hardware Assembly (4 x M12*55mm) P-JCB401-BOLT-xx * P-JCB401-BOLT-xx *
3 Internal Stem Cover P-JCP401-STEM-xx P-JCP401-STEM-xx
4 Turning Knob P-JCP401-STEMKNOB1-xx P-JCP401-STEMKNOB1-xx
5 Mast -- --
6 Mast Cap P-JCP401-MASTCAP-xx P-JCP401-MASTCAP-xx
7 Slider Car P-JCP401-MAINGRIP-xx P-JCP401-MAINGRIP-xx
8    Release Knob P-JCP401-KNOB-xx P-JCP401-KNOB-xx
9 Crank Mechanism P-JCP401-CRANK-xx P-JCP401-CRANK-xx

10 Crank Handle P-JCP401-CRANKHANDLE-xx P-JCP401-CRANKHANDLE-xx
11 Main Support Beam Assembly P-JCP401-BEAM-xx P-JCP401-BEAM-xx
12 Main Arm Assembly P-JCP401RT-MAINARM2-xx P-JCP40140-MAINARM2-xx
13    Main Arm Brackets (w/bolts, nuts) P-JCP401-MAB-xx P-JCP401-MAB-xx
14    Main Arm Short Rib P-JCP401RT-MASR-xx P-JCP40140-MASR-xx
15    Main Arm Upper Hub Rib Pin P-JCP401-PIN-XX* P-JCP401-PIN-XX*
16 Finial P-JCP401-FINIAL-xx P-JCP401-FINIAL-xx
17 Upper Hub Assembly P-JCP401-UHB-xx P-JCP401RT-UHB-xx
18 Rib Pin P-JCP-RIBPIN3-xx * P-JCP-RIBPIN3-xx *
19 Lower Hub Assembly P-JCP401RT-LHB-xx P-JCP40140-LHB-xx
20 Long Rib Assembly P-JCP401RT-RIBL-xx P-JCP401RT-RIB-xx
23    Rib Arm Brackets (w/bolts, nuts) P-JCP401-RAB-xx P-JCP401-RAB-xx
24    Rib End P-JCP201/401-RIBEND-xx * P-JCP201/401-RIBEND-xx *
25    Canopy Fastener P-JCPCANOPYBTN P-JCPCANOPYBTN
21 Medium Rib Assembly P-JCP401RT-RIBM-xx --
23    Rib Arm Brackets (w/bolts, nuts) P-JCP401-RAB-xx --
24    Rib End P-JCP201/401-RIBEND-xx * --
25    Canopy Fastener P-JCPCANOPYBTN --
22 Short Rib Assembly P-JCP401RT-RIBS-xx --
23    Rib Arm Brackets (w/bolts, nuts) P-JCP401-RAB-xx P-JCP401-RAB-xx
24    Rib End P-JCP201/401-RIBEND-xx * P-JCP201/401-RIBEND-xx *
25    Canopy Fastener P-JCPCANOPYBTN P-JCPCANOPYBTN
26 Canopy (not shown) CJ4-343RT/xxxx CJ4-40/xxxx
27 Canopy Strap (not shown) P-JCP401-STRAP P-JCP401-STRAP
28 Protective Cover (not shown) JA-CD36-09 JA-CD36-09



JCP.501  Master Parts List Quad Side Post Design
JCP501  |  JCP501-P2  |  JCP501-P3
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-xx	    Specify frame finish
-xxxx  Specify fabric number 
* No finish required for this item

Ref. Part Description JCP501-40

1 Internal Stem P-JCP501-STEM-xx
2    Hardware Assembly (4 x M12*55mm) P-JCP401-BOLT-xx *
3 Internal Stem Cover P-JCP501-STEMCOVER-xx
4 Center Post Bolt/Nut --
5 Center Post P-JCP501-CP-xx
6    Stopper Screw --
7 Center Post Cap P-JCP501-MASTCAP-xx
8    Center Post Cap Bolts/Nuts (4) --
9 Slider Car P-JCP501-MAINGRIP-xx

10    Slider Car Guide ---
11 Release Knob P-JCP501-KNOB-xx
12 Main Support Arm Assembly P-JCP501-MAINARM-xx
13    Crank Mechanism P-JCP501-CRANKSYSTEM-xx
14    Crank Handle P-JCP501-CRANKHANDLE-xx
15 Main Support Arm Assembly
16 Main Arm Short Rib P-JCP501-MASR-xx
17 Finial P-JCP501-FINIAL-xx
18 Upper Hub Assembly P-JCP501-UPPERHUB-xx
19 Rib Pin P-JCP-RIBPIN4-xx *
20 Lower Hub Assembly P-JCP501-LHB-xx
21 Long Rib Assembly P-JCP501-RIBL-xx
23    Rib End P-JCP201/401-RIBEND-xx *
24    Canopy Fastener P-JCPCANOPYBTN
22 Short Rib Assembly JCP-501-RIBS-xx
23    Rib End P-JCP201/401-RIBEND-xx *
24    Canopy Fastener P-JCPCANOPYBTN
25 Canopy (not shown) CJ5-30SQ/xxxx
26 Canopy Strap (not shown) P-JCP501-STRAP
27 Protective Cover (not shown) JA-CD36
28 Gutter Rod Set (not shown) P-JCP501-ROD-xx



BASES  Master Parts List Accessories
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Ref. Part Description JCB101

1 Knob P-JCP101-STEMKNOB-xx

2 External Stem P-JCB101-BASE-STEM2-xx

3 External Stem Hardware Assembly M10*35mm P-JCB101-BOLT2-xx

4 Wheel P-JCP101-WHL22-xx

Ref. Part Description JCB301

1 Hardware Assembly M10*35 mm P-JCB201/301-BOLT-xx

2 Wheel P-JCP-WHL22-xx

Ref. Part Description JCB401

1 Hardware Assembly M12*55mm P-JCB401-BOLT-xx

2 Wheel P-JCP-WHL22-xx
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Ref. Part Description JCB-MKC21 JCB-MKC25

1 Hardware Assembly M10*25mm P-JCB-MKCBOLT-xx P-JCB-MKCBOLT-xx

2 Expansion Bolt Set M10*100mm P-AMKMTBOLT2-xx P-AMKMTBOLT2-xx
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Ref. Part Description JCB-MKC501

1 Hardware Assembly M12*20mm P-JCB-MKG501BOLT-xx

2 Expansion Bolt Set M10*100mm P-AMKMTBOLT2-xx

Ref. Part Description JCB-MKG16

1 Internal Stem Bolts M10*20mm P-JCB-MKG16BOLT-xx

Ref. Part Description JCB-MKG25

1 Internal Stem Bolts M12*30mm P-JCB-MKC501BOLT-xx


